A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Please read all instructions carefully before assembly, installation and/or use of this product.

WARNING: DO NOT exceed 400 Lbs. (182 Kgs)
WARNING: DO NOT exceed vehicle manufacturer’s weight rating.

Kit Contents:

KEY FEATURES:
* Fully adjustable, fits most pick-up trucks * Light-weight Aluminum extrusion * Easy-on bar clamps
without integrated bed rail systems *Wear-resistant finish * No-drill installation
* Stainless Steel hardware « Aerodynamic design * Double Lock anchor points
Perf P Inc.
g Cequent Performance Products, Inc 59742N Rev D 4-24-13
( Plymouth, MI 48170 Printed in Chi
Technical Service: (888) 521-0510 Page 1 of 6 rinted in China

CEQUENT"




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for ex£vemes:; Designed for Everyday Life Product

Code: | 59742

Please read all instructions carefully before assembly, installation and/or use of this product.

LEFT FRONT/

RIGHT REAR 2x

RIGHT FRONT/
>N LEFT REAR

«\,

o=

@@\A @_.

16X 16X

Tools Required:
w —— r——

9/16” Socket 9/16” Wrench 1/8” Hex Key

Tape Measure Utility knife

Parts included:

ITEM DESCRIPTION ITEM

DESCRIPTION

A Vertical Support Left Hand

Crossbar Mounting Adapter

Vertical Support Right Hand

3/8-16 x 2.00 GR5 Carriage bolt (SS)

Crossbar Assembly

3/8-16 x 1.25 GR5 Carriage bolt (SS)

Support Base Left Front / Right Rear

3/8 Helical Lock Washer (SS)

3/8-16 Hex Nut (SS)

Clamp

Hex Key Wrench 1/8"

|
J
K
L
Support Base Right Front / Left Rear M
N
o)

Cover & 1/4-20 Set Screw LH

IO(m|m[O|O|®

Flat Washer 3/8 (SS)

Cover & 1/4-20 Set Screw RH

Plymouth, Ml 48170
CEQUENT Technical Service: (888) 521-0510

gl Cequent Performance Products, Inc.

Page 2 of 6

59742N Rev D 4-24-13
Printed in China




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Please read all instructions carefully before assembly, installation and/or use of this product.

Assembly of Vertical Supports

Vertical Support . Slide plastic cover over vertical support
1 as shown.
Plastic Cover
. Slide vertical support and cover into Support
2 Base.
. Install two 3/8-16 x 2” long carriage bolts

through the two square holes in back of base
and through vertical support.
. Install the 3/8 lock washers and hex nuts onto
carriage bolts.
Securely tighten all 3/8-16 fasteners
(approximately 25 Lb.-Ft. )
J . Slide cover into position and secure with
%-20 set screw using a 1/8” hex key wrench.
DO NOT over tighten.
. Repeat steps for all four supports.

3/8-16 x 2” carriage bolt
3/8 Lock washer

3/8 Hex nut
(2) Places

%-20 set screw *

Support Base

) Clean bed rails, . Attach clamps and hand tighten
. Place Vertical Supports onto bed rail in desired location. P '8 Lo
. . . Ensure both support bases are aligned front to
The long end of base must point towards the inside of . .
back on bed rail, both sides.

truck bed. . Confirm position of supports on bed and securel

TIP: Mounting location is different for each bed design and . Irm posttl uep arely
. . L. . tighten clamps.
may require adjustment to avoid interference with . . .
. Tighten wing nut against bottom of clamp.

mounting hardware.

** Note: Some bed liners or bedrail covers may require alteration. It may be necessary to cut away a section of the liner on the underside
of the bedrail.

l C t Perf Products, Inc.
% equent Performance Products, Inc 59742N Rev D 4-24-13

Plymouth, Ml 48170 Printed in Chi
CEQUENT Technical Service: (888) 521-0510 rintedin Lhina
P S Page 3 of 6




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Please read all instructions carefully before assembly, installation and/or use of this product.

TR N

Under cover
End cap

. Remove end cap and under cover from both ends . Install Adapter Blocks into each end of crossbar.
of crossbars.

Adapter Block

Mark

5

. Place crossbar onto Vertical Supports and center side-to-side.
. Be sure to align the Adapter Blocks with the Vertical Supports Flanges.
. Mark with pencil the crossbar location on each side of Vertical Support Flange for under cover installation.

6 Slot

Pencil marks

Inner under cover

Outer
under cover

Bottom view of crossbar %

. Remove crossbar from vertical supports. Remove adapter blocks from crossbars.

. Measure distance “x” from pencil marks to end of slot as shown above.

. Cut inner under cover to length first (rounded end), then cut outer under cover to length.

. Install under covers, 3/8 x 1.25 carriage bolts, adapter block and end cap to both ends of crossbars as shown.

l C t Perf Products, Inc.
% equent Performance Products, Inc 59742N Rev D 4-24-13

Plymouth, Ml 48170
Printed in China

CEQUENT Technical Service: (888) 521-0510

Page 4 of 6




174

Built for ex£vemes:; Designed for Everyday Life

Product Name:

Pick-Up-Rack™

Product Code:

59742

Please read all instructions carefully before assembly, installation and/or use of this product.

7

R0

Buffer strip

Lo - 4

T 3/8 Flat Washer

Remove end cap and

E 3/8 Lock washer buff . ili
3/8 Hex nut uffer strip to Utl. ize
(8) Places Accessory T-Slot in
crossbar

. Install crossbars onto Vertical Supports, align carriage bolts with slots in Vertical Support Flanges.

. Secure crossbars to supports using the 3/8 flat washer, lock washers and hex nuts onto carriage bolts.

. Securely tighten all 3/8-16 fasteners (approximately 25 Lb.-Ft. )

\ \/ A\ warNING REMOVE YOUR RACK AND

Always secure front and rear of long
loads to ends of vehicle for safe
transport. Failure to do so can result
in property damage, personal injury, or
death.

ACCESSORIES WHEN NOT
IN USE AND BEFORE
ENTERING AUTOMATIC
CAR WASHES

Optional permanent mounting
Your Pick-Up-Rack™ can be permanently mounted to your truck if you desire. You will need (8) 3/8-16 Grade 5 hex bolts, (16)
3/8” flat washers and (8) 3/8 -16 grade “A” lock nuts. Stainless steel hardware is recommended. Start by placing a piece of tape
on top of the mounting base. Mark the tape as shown below. Place the mounting base on the truck and check that there will be
no interference where the bolts will be placed. Remove the base from the truck and drill the (2) 3/8” holes in the marked
locations on the base. Mark the truck bed rails using the drilled base as a template. Then drill the (2) 3/8” holes in truck bed rail,

4 places.

1.00”
MINIMUM

DRILL (1) 3/8” HOLE

3.00”

\ 4

MAXIMUM

CENTER

OFBEDRAIL —

P

T=71

THIS LOCATION \ 1.00” __
‘I )/ Support Base

N

CENTER
OF BED RAIL

(1-1/2” REF.)

DRILL (1) 3/8” HOLE
BETWEEN 1.0” to 3.0”

(1-1/2” REF.)

Place a 3/8” washer on a 3/8-16 bolt and insert it
though the base and truck bed. Install a 3/8” washer
and 3/8-16 nut on the bolt underneath the bed rail and

tighten.
C t Perf Products, Inc.
P equent Performance Products, Inc 59742N Rev D 4-24-13
( Plymouth, MI 48170 Printed in Chi
Technical Service: (888) 521-0510 Page 5 of 6 rinted in China

CEQUENT"




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Please read all instructions carefully before assembly, installation and/or use of this product.

Recommendations

* Inspect entire rack often. Discontinue use if any signs of damage are seen such as bends, creases, cracks or breaks.

* Check all connections for tightness.

* If the rack will not be moved or removed frequently, it may be helpful to use a thread locker on connecting hardware.

Vehicle Fit

The Pick-Up-Rack™ was designed to be installed on trucks without a traditional over the rail plastic bed liner. Installation is
possible on trucks with under-the-rail bed liners with minimal trimming. Spray on bed liners will not interfere with this product.
The Pick-Up-Rack™ is based on vehicle designs available at the revision date of these instructions. The Pick-Up-Rack™

is designed to fit a variety of bed lengths and cab designs. It is not recommended for pick-up beds with integrated bed rail

systems.
A WARNING!

* DO NOT exceed the lesser of the maximum load capacity of 400 Ibs. (182 Kg.) evenly distributed . “Distributed load” is defined
as a load that is not concentrated in a small area.

* Any load carried above the bed rails will increase your truck’s center of gravity and will significantly hinder your trucks ability to
maneuver, stop turn or accelerate. Avoid sharp turns and excessive speeds as this will increase risks.

* This truck rack is solely intended for, and only safe for, transporting ladders, lumber, pipe and other similar materials or
recreational items such as canoes and kayaks.

* Any modification or unintended use of this product voids any warranty and could create a hazardous condition that may result
in property damage, serious bodily injury and/or death. The sole exception being permanent mounting within the prescribed
method.

* Truck beds with liners may require modification prior to use of the product.

* Not for off-road use.

* Only use non-stretch tie down straps.

IMPORTANT!
* Loads that exceed the vehicle manufacturer cargo and / or entire gross vehicle weight (GVW) rating, are not covered by
warranty.
* Always evenly distribute load on rack before driving.
* Loads must be secure according to local height and identification regulations and or laws.
* Secured loads and connections must be re-checked periodically for tightness.
* Overloading the vehicles GVW may cause damage and severely alter the vehicle’s handling and braking characteristics and or
cause the vehicle to roll over.
* It is recommended the tailgate be in the up position during use to better stabilize the truck bed.
* For safety to your vehicle and rack system, obey all posted speed limits and traffic cautions. Adapt your speed to the conditions
of the road and the load being carried.
* All locks must be turned and moved periodically to ensure smooth operation. Use graphite or dry lubricant on locks.
* Cequent locks are designed to deter theft and vandalism, but should not be considered theft proof. Remove valuable gear if
your vehicle is unattended for an extended period of time. Place one key in the glove department.
*Lubricate hardware with anti-seize for best long term performance.
* Failure to follow these warnings or instructions will void the warranty.

For lost key replacement or other service items call customer service: 1-888-521-0510 or visit: www.rolaproducts.com.
Please have lock core number or part numbers available. Visit www.rolaproducts.com for accessories.

Plymouth, MI 48170 . . .
Technical Service: (888) 521-0510 Page 6 of 6 Printed in China

l C t Perf Products, Inc.
% equent Performance Products, Inc 59742N Rev D 4-24-13

CEQUENT"




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Veuillez lire attentivement toutes les instructions avant I’'assemblage, I'installation et/ou I'utilisation de ce produit.

AVERTISSEMENT : NE PAS excéder 400 Ib (182 kg)
AVERTISSEMENT : NE PAS excéder la capacité de charge maximale spécifiée par le fabricant du véhicule.

Contenu de I'ensemble :

~

CARACTERISTIQUES PRINCIPALES :

* Totalement ajustable, s'adapte a la plupart « Extrusion en aluminium léger « Brides de serrage
des camionnettes qui ne sont pas équipées «Fini résistant a 'usure « Installation sans perg¢age
d'un systeme de rails de caisse intégré. « Profil aérodynamique « Points d'ancrage a
¢ Quincaillerie en acier inoxydable verrouillage double
P Cequent Performance Products, Inc. 59742N Rev D 4-24-13
((3 Plymouth, MI 48170 - .
Technical Service: (888) 521-0510 Page 1 de 6 Imprime en Chine

CEQUENT"



A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Veuillez lire attentivement toutes les instructions avant I’'assemblage, I'installation et/ou I'utilisation de ce produit.

Avant gauche / B Avant droite /
arriere droit 2x arriere gauche

@@\A

(\,

9la

16X

Outils requis :

Douille 9/16 po Clé 9/16 po Clé hexagonale 1/8 po Ruban a mesurer  Couteau universel
Pi€ces incluses :
Article Description Article Description

A Support vertical gauche [ Bloc d'adaptation
B Support vertical droit J Boulon de carrosserie SS 3/8-16 x 2.00
C Assemblage de traverse K Boulon de carrosserie SS 3/8-16 x 1.00
D Base de soutien Front de gauche / arriére droit L Rondelle frein hélicoidale SS 3/8 po
E Base de soutien avant droite / arriere gauche M Ecrou hexagonal SS 3/8-16
F Bride N Clé hexagonale 1/8 po
G Capuchon et vis d'ajustement gauches 0 Rondelle plate 3/8 (SS)
H Capuchon et vis d'ajustement droits

59742N Rev D 4-24-13
Plymouth, Ml 48170

CEQUENT Technical Service: (888) 521-0510 mprimé en Chine
Pl ot Page 2 de 6

gl Cequent Performance Products, Inc.




Pr me: P p-RaCK

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Veuillez lire attentivement toutes les instructions avant I’'assemblage, I'installation et/ou I'utilisation de ce produit.

Assemblage des supports verticaux

Support vertical e Faire glisser le capuchon sur le support
vertical, comme illustré.

Capuchon de plastique

¢ Faire glisser le support vertical et le capuchon sur la
base du support.

¢ Insérer deux boulons de carrosserie 3/8-16 x 2 po a
travers deux trous carrés a l'arriére de la base puis
dans le support vertical.

e Enfiler des rondelles freins et des écrous

Vis d'ajustement hexagonaux 3/8 sur les boulons de carrosserie.

Rondelle frein 3/8 Ya-20 e Serrer fermement toute la visserie 3/8-16 (environ

Ecrou hexagonal 3/8 25 Ib-pi)

Deux (2) endroit ire glis iti ixer a |'ai
eux (2) endroits J Faire glisser le capuchon en position et fixer a l'aide

de la vis d'ajustement %-20 et de la clé hexagonale
1/8 po. NE PAS serrer a I'exces.
Répéter la procédure pour les quatre supports.

Base de support

Bride

¢ Nettoyer les rails de caisse. * Poser les brides et serrer a la main.

e Placer les supports verticaux sur le rail de caisse a e S'assurer que les deux bases de support sont alignées
I'emplacement désiré. L'extrémité longue de la base doit a l'avant et a l'arriére sur le rail de caisse, des deux
pointer vers l'intérieur de la caisse. cOtés.

CONSEIL : Le lieu de montage différe selon le modeéle de la ¢ Vérifier la position des supports sur la caisse et serrer
caisse et peut nécessiter un ajustement pour éviter de géner les brides fermement.
la quincaillerie de montage. e Serrer les écrous a oreilles contre le bas de la bride.

** Nota : Certaines doublures de caisse ou de recouvrements de rails de caisse peuvent nécessiter une modification. Il peut étre nécessaire
de découper une section de la doublure en dessous du rail de caisse.

Perf P Inc.
%l Cequent Performance Products, Inc 59742N Rev D 4-24-13

Plymouth, Ml 48170 L .
Imprimé en Chine

CEQUENT Technical Service: (888) 521-0510

Page 3 de 6




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Veuillez lire attentivement toutes les instructions avant I’'assemblage, I'installation et/ou I’utilisation de ce produit.

TS N

Insertion
Capuchon d'extrémité
e Retirer le capuchon d'extrémité et l'insertion des deux e Poser les blocs d'adaptation dans chaque bout de
bouts des traverses. traverse.

Bloc d'adaptation

Marque Marque

5

¢ Placer la traverse sur les supports verticaux et centrer par rapport aux cotés.

e S'assurer d'aligner les blocs d'adaptation sur les embases des supports verticaux.

e Marquer au crayon la position de la traverse de chaque coté de |I'embase des supports verticaux pour l'installation de
I'insertion.

6 Fente

Marques de crayon

Insertion intérieure

Insertion extérieure

oy

Vue inférieure de la traverse %

e Retirer la traverse des supports verticaux. Retirer les blocs d'adaptation des traverses.

e Mesurer la distance “x” depuis les marques de crayon jusqu'au bout de la fente, comme illustré ci-dessus.

e Couper l'insertion intérieure a la longueur appropriée (bout arrondi), puis faire de méme pour l'insertion extérieure.

¢ Poser les insertions, les boulons de carrosserie 3/8 x 1.25, le bloc d'adaptation et le capuchon d'extrémité dans les deux bouts
des traverses, comme illustré.

Plymouth, Ml 48170
Technical Service: (888) 521-0510

l C t Perf Products, Inc.
% equent Performance Products, Inc 59742N Rev D 4-24-13

Imprimé en Chine
CEQUENT"
P St Page 4 de 6




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Veuillez lire attentivement toutes les instructions avant I’'assemblage, I'installation et/ou I'utilisation de ce produit.

/ Bande d'isolement

7

== == =
iy

Retirer le capuchon
d'extrémité et la bande
d'isolement pour insérer

\ I'accessoire T-Slot sur la
traverse.

e Poser les traverses sur les supports verticaux, aligner les boulons de carrosserie sur les fentes des embases des supports verticaux.

¢ Fixer les traverses sur les supports a I'aide de rondelles plates 3/8, rondelles freins et d'écrous hexagonaux 3/8 enfilés sur les boulons de

carrosserie.
¢ Serrer fermement toute la visserie 3/8-16 (environ 25 lb-pi).

T Rondelle plate 3/8
— Rondelle frein 3/8

Ecrou hexagonal 3/8
Huit (8) endroits

AVERTISSEMENT
\ \/ A ) A ENLEVER VOTRE PORTE-
. <& Pour s'assurer d'un transport sécuritaire,
. . S BAGAGES ET LES ACCESSOIRES
toujours attacher I'avant et I'arriére des LORSQUILS NE SERVENT PAS
= objets longs aux extrémités du véhicule. Qu

4 Le défaut d’observer cette mesure de OU AVANT D’ENTRER DANS UN
s LAVE-AUTO AUTOMATIQUE.
sécurité peut causer des dommages, des

blessures ou le déces.

Montage permanent en option

Le Pick-Up-Rack™ peut étre monté en permanence sur la camionnette. On aura besoin de huit (8) boulons hexagonaux 3/8-16
Grade 5, de seize (16) rondelles plates 3/8 po et de huit (8) contre-écrous 3/8 -16 Grade “A”. Une quincaillerie en acier
inoxydable est recommandée. Commencer par placer un morceau de ruban sur le dessus de la base de montage. Marquer le
ruban comme illustré ci-dessous. Placer la base de montage sur la camionnette et vérifier qu'il n'y aura pas d'obstacles la ou les
boulons seront posés. Retirer la base de la camionnette et percer deux (2) trous de 3/8 po aux endroits marqués sur la base.
Marquer les rails de caisse de la camionnette en utilisant la base percée en guise de gabarit. Percer ensuite deux (2) trous 3/8 po
dans le rail de caisse, a 4 endroits.

1 po minimum
Percer un (1) trou de 3/8 po a cet endroit

g »
al Ll
3 po maximum 1pof™
Base du support
() V
Centre du rail de caisse Y c x Centre du rail de caisse
(11/2 po réf.) Q\ i ' N (11/2 poréf.)
v = | ’
N\

Percer un (1) trou de 3/8 po entre ces endroits

Enfiler une rondelle de 3/8 po sur un boulon 3/8-16
et insérer dans la base et la caisse de la camionnette.
Enfiler une rondelle 3/8 po et un écrou 3/8-16 sur le
boulon en dessous du rail de caisse, puis serrer.

l C t Perf Products, Inc.
% equent Performance Products, Inc 59742N Rev D 4-24-13

Plymouth, Ml 48170 .y .
Imprimé en Chine

CEQUENT Technical Service: (888) 521-0510 Page 5 de 6




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Veuillez lire attentivement toutes les instructions avant I’'assemblage, I'installation et/ou I'utilisation de ce produit.

Recommandations

¢ Inspecter le porte-bagages souvent. Cesser toute utilisation si des signes de dommage apparaissent, tels que courbures, pliures,
fissures ou cassures.

o Vérifier le serrage de toutes les fixations.

¢ S'il n'est pas prévu de déplacer ou enlever le porte-bagages fréquemment, il peut étre pratique d'utiliser un adhésif frein-filet
sur la visserie de raccordement.

Compatibilité avec le véhicule

Le Pick-Up-Rack™ a été congu pour une installation sur des camionnettes dépourvues de doublure plastique traditionnelle qui
recouvre les rails de caisse. L'installation est possible sur les camionnettes comportant une doublure sous rails, moyennant une
découpe minimale. Les doublures de caisse vaporisées ne géneront pas le produit.

La conception du Pick-Up-Rack™ est basée sur des modeles offerts a la date de révision des présentes instructions. Le Pick-Up-
Rack™ est concu pour s'adapter a une variété de longueurs de caisse et de formes de cabine. Le Pick-Up-Rack™ n'est pas
recommandé pour les caisses de camionnettes dotées d'un systéme de rails intégré.

/!\ AVERTISSEMENT !
* NE PAS excéder une charge maximale de 400 |b (182 kg) uniformément distribuée. Une charge uniformément distribuée est
une charge qui n'est pas concentrée dans une zone de faible superficie.
* Toute charge transportée au-dessus des rails de caisse haussera le centre de gravité du véhicule et réduira par conséquent sa
capacité a manoeuvrer, arréter, tourner ou accélérer. Les risques seront donc accrus de sorte qu'il faut éviter les virages serrés et
les vitesses excessives.
¢ Ce porte-bagages pour camionnette est congu pour transporter uniquement, d'une fagon sécuritaire, des échelles, du bois de
construction, de la tuyauterie et d'autres objets similaires, ou encore certains articles récréatifs tels que canots et kayaks.
* Toute modification ou usage non approprié de ce produit entrainera I'annulation de la garantie et peut créer des conditions
dangereuses causant des dommages, des blessures sérieuses ou la mort. La seule exception consiste dans le montage permanent
selon la méthode prescrite.
¢ Les caisses de camionnette dotées de doublures peuvent nécessiter une modification avant I'usage de ce produit.
¢ Ce produit ne convient pas a une utilisation hors route.
e Utiliser seulement des sangles d'attache non-élastiques.

IMPORTANT !
e La garantie ne couvre pas les charges qui excédent les spécifications du fabricant du véhicule concernant le poids technique
maximal du véhicule (GVW) ou la charge bagages maximale autorisée.
* Veiller a toujours distribuer la charge uniformément sur le porte-bagages avant un déplacement.
¢ Les charges doivent étre conformes aux lois et réglements locaux en matiére de hauteur et de signalisation.
o Vérifier régulierement que les charges sont bien fixées et les fixations bien serrées.
¢ Le dépassement du poids technique maximal du véhicule peut causer des dommages et modifier sérieusement les
caractéristiques de conduite et de freinage du véhicule, voire méme provoquer un capotage.
¢ || est recommandé de placer le hayon en position verticale pendant le déplacement afin de mieux stabiliser la caisse de la
camionnette.
* Pour assurer l'intégrité du véhicule et du porte-bagages, respecter les limites de vitesse et autres signalisations routiéres.
Adapter la vitesse aux conditions de la route et a la charge transportée.
¢ Toutes les serrures doivent étre tournées et déplacées périodiquement afin d'assurer un fonctionnement en douceur. Utiliser
un lubrifiant au graphite ou sec dans les serrures.
e Les serrures de Cequent sont congues pour prévenir le vol et le vandalisme, mais elles ne doivent pas étre considérées
inviolables. Enlever les objets de valeur si le véhicule est laissé sans surveillance pendant une longue période. Placer une clé
dans la boite a gants.
eLubrifier la quincaillerie avec un produit antigrippant pour un meilleur rendement a long terme.
¢ L’omission d'observer ces avertissements ou instructions annulera la garantie.

Pour le remplacement de clés perdues ou pour obtenir d'autres piéces de rechange, contacter le service a la clientele :
1-888-521-0510 ou visiter : www.rolaproducts.com.

Garder le numéro de I'ame de serrure ou les numéros de piece a portée de la main.

Visiter www.rolaproducts.com pour les accessoires.

l C t Perf Products, Inc.
% equent Performance Products, Inc 59742N Rev D 4-24-13

Plymouth, Ml 48170

CEQUENT Technical Service: (888) 521-0510 Page 6 de 6 Imprimé en Chine




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto.

ADVERTENCIA: NO supere las 400 Ibs. (182 Kgs)

ADVERTENCIA: NO supere la calificacion maxima de peso que indica el fabricante del vehiculo.

Contenido del kit:

~

CARACTERISTICAS PRINCIPALES:

* Totalmente ajustable, se adaptaala

mayoria de las camionetas pick up sin * Extrusion de aluminio de peso liviano
sistemas integrados de barandas de *Acabado resistente al desgaste
plataforma * Diseiio aerodinamico

* Piezas de acero inoxidable

* Abrazaderas de barra
faciles de instalar

* Instalacion sin taladrar
* Puntos de anclaje de
bloqueo doble

P Cequent Performance Products, Inc.
( (‘ Plymouth, MI 48170
CEQUENT Technical Service: (888) 521-0510 Pagina 1 de 6

59742N Rev D 4-24-13
Impreso en China




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto.

O

Delantero izquierdo / N Delantero derecho /
E 2% trasero derecho 2X izquierdo trasero

%\/\ ¢’

o=

@

I! 16x IMI 16x

Herramientas necesarias:

e
B
Llave de tubo, 9/16" Llave, 9/16" Llave hexagonal, 1/8"  Cinta de medir Cuchillo utilitario
Piezas incluidas:
ARTICULO DESCRIPCION ARTICULO DESCRIPCION
A Soporte vertical izq. I Bloque adaptador
B Soporte vertical der. J Perno de carruaje SS, 3/8-16 X2.00
C Ensamble de travesafios K Perno de carruaje SS, 3/8-16 X 1.00
D Base de Apoyo delantero derecho / izquierdo trasero L Arandela de bloqueo helicoidal SS, 3/8"
E Base soporte izquierdo delantero / trasero derecho M Tuerca hexagonal SS, 3/8-16
F IAbrazadera N Llave hexagonal, 1/8”
G Cubierta y tornillo de fijacion izq. 0 Arandela plana 3/8 (SS)
H Cubierta y tornillo de fijacion der.

59742N Rev D 4-24-13
Plymouth, Ml 48170

CEQUENT Technical Service: (888) 521-0510 impreso en China
Pl ot Pagina 2 de 6

PI Cequent Performance Products, Inc.



174

Built for ex£vemes:; Designed for Everyday Life

Product Name:

Pick-Up-Rack™

Product Code: | 59742

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto.

Ensamble de los soportes verticales

Soporte vertical

. Deslice la cubierta de pldstico sobre el
soporte vertical como se muestra.

Cubierta de plastico

Perno de carruaje, 3/8-16 x 2"
Arandela de bloqueo, 3/8
Tuerca hexagonal, 3/8

(2) lugares

Tornillo de .

J fijacion, % -20

Base de soporte

Deslice el soporte vertical y la cubierta dentro
de la base de soporte.

Instale dos pernos de carruaje de 3/8-16 x 2“ de
largo a través de los dos orificios cuadrados en
la parte posterior de la base y a través del
soporte vertical.

Instale las arandelas cénicas de 3/8 y tuercas
hexagonales sobre los pernos de carruaje.
Apriete firmemente todos los tornillos de 3/8-
16 (aproximadamente 25 Lb. pies)

Deslice la cubierta hacia su posicidn y asegurela
con

un tornillo de fijacidn de % -20 usando una llave
hexagonal de 1/8". NO apriete en exceso.
Repita los pasos para los cuatro soportes.

. Limpie las barandas de la plataforma.

. Coloque los soportes verticales sobre las barandas de la plataforma en
la posicion deseada. El extremo largo de la base debe apuntar hacia el
interior de la plataforma del vehiculo.

SUGERENCIA: La ubicacion de montaje es diferente para cada disefio de
plataforma y puede requerir un ajuste para evitar la interferencia con -«
las piezas de montaje.

Tuerca de
mariposa

Abrazadera

Fije las abrazaderas y apriete a mano.

Verifique que ambas bases de soporte estén alineadas
de adelante hacia atrds sobre las barandas de la
plataforma, en ambos lados.

Confirme la posicion de los soportes sobre la
plataformay apriete las abrazaderas.

Apriete la tuerca de mariposa contra la parte inferior
de la abrazadera.

** Nota: Algunos revestimientos o cubiertas de las barandas de la plataforma podrian necesitar alteracion. Puede ser necesario cortar una
seccion del revestimiento en la parte interior de la baranda de la plataforma.

PI Cequent Performance Products, Inc.

( Plymouth, MI 48170
CEQUENT Technical Service: (888) 521-0510

Pagina 3 de 6

59742N Rev D 4-24-13
Impreso en China




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto.

4

Y Ny

Cubierta

inferior Tapa lateral
Retire la tapa lateral y cubierta inferior de ambos . Instale bloques adaptadores en cada extremo del
extremos de los travesanos. travesano.

5

Bloque adaptador

Marca Marca

Coloque el travesafio sobre los soportes verticales y centre de lado a lado.

Cercidrese de alinear los bloques adaptadores con los rebordes de los soportes verticales.

Marque con un lapiz la ubicacién del travesafio en cada lado del reborde del soporte vertical para la instalacién de la
cubierta inferior.

Ranura

Marcas de

Cubierta inferior

lapiz h -
interior

Cubierta inferior

exterior
llxll
Vista inferior del travesaiio %
Retire el travesafio de los soportes verticales. Retire los bloques adaptadores de los travesafios.

Mida la distancia "x" desde las marcas de |apiz hasta el final de la ranura, como se muestra arriba.

Corte primero la cubierta inferior interior a la longitud (extremo redondeado), y luego corte la cubierta inferior exterior a
la longitud.

Instale las cubiertas inferiores, los pernos de carruaje de 3/8 x 1.25, el bloque adaptador y la tapa lateral en ambos
extremos de los travesafios, como se muestra.

Cequent Perf Products, Inc.
g equent Performance FProducts, Inc 59742N Rev D 4-24-13
( Plymouth, MI 48170 : Chi
cequent  Technical Service: (888) 521-0510 mpreso en Lhina

Pagina 4 de 6




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto.

Tira de
amortiguamiento

ﬁ%

Retire la tapa Iateral yla
tira de amortiguamiento
para utilizar la ranura en

\ T para accesorios en el
travesafio

At
L .
/ @

Arandela plana 3/8
Arandela de bloqueo, 3/8
Tuerca hexagonal, 3/8

(8) lugares

* Instale los travesafios sobre soportes verticales, alinee los pernos de carruaje con las ranuras en los rebordes del soporte vertical.

* Fije los travesafios a los soportes usando las Arandela plana 3/8, arandelas de bloqueo de 3/8 y tuercas hexagonales sobre los pernos de

carruaje.
* Apriete firmemente todos los tornillos de 3/8-16 (aproximadamente 25 Lb. pies )
7l U . A ADVERTENCIA . RETIRE SU PARRILLA Y
. & Siempre asegure el frente y la parte posterior ACCESORIOS CUANDO NO
de las cargas largas a los extremos del ESTEN EN USO Y ANTES DE
= vehiculo para el transporte seguro. No
& hacerlo puede resultar en dafios a la ENTRAR A U,N LAVADOR
@ @ propiedad, lesiones personales o la muerte. AUTOMATICO DE
VEHICULOS

Montaje permanente opcional

El Pick-Up-Rack™ puede instalarse de forma permanente a su vehiculo si lo desea. Necesitara (8) pernos hexagonales de 3/8-16
Grado 5, (16) arandelas planas de 3/8 "y (8) tuercas de bloqueo de 3/8 -16 Grado A. Se recomiendan piezas de acero inoxidable.
Comience colocando un pedazo de cinta en la parte superior de la base de montaje. Marque la cinta como se muestra a
continuacién. Coloque la base de montaje en el vehiculo y compruebe que no habrd interferencia cuando los pernos se coloquen.
Retire la base del vehiculo y perfore los (2) orificios de 3/8" en los puntos marcados en la base. Marque las barandas de la
plataforma del vehiculo utilizando la base perforada como plantilla. Luego, perfore los dos (2) orificios de 3/8" en las barandas de
la plataforma del vehiculo, 4 lugares.

1.00"
MINIMO o
—— < > PERFORE (1) ORIFICIO DE 3/8”
3.00 ESTE LUGAR ~\ ~ro0™
MAXIMO

)/ Base de soporte

S \i
CENTRO Y Q\ ‘ CENTRO

A
DE LA BARANDA DE LA /¥ E‘ P DE LA BARANDA DE LA

PLATAFORMA PLATAFORMA

(1-1/2" REF.) " PERFORE (1) ORIFICIO DE 3/8” (1-1/2” REF.)
ENTRE ESTOS LUGARES

Coloque una arandela de 3/8" en un perno de 3/8-16 e
insértela a través de la base y plataforma del vehiculo.
Instale una arandela de 3/8" y una tuerca de 3/8-16
sobre el perno debajo de la baranda de la plataforma y
apriete.

l C t Perf Products, Inc.
% equent Performance Products, Inc 59742N Rev D 4-24-13

Plymouth, Ml 48170 .
Impreso en China

CEQUENT Technical Service: (888) 521-0510 Pagina 5 de 6




A B 1 Product Name: | Pick-Up-Rack™
| (— E

Built for Ex£vemes:; Designed for Everyday Life Product Code: | 59742

Lea atentamente todas las instrucciones antes de armar, instalar y/o usar este producto.

Recomendaciones

* Inspeccione toda la parrilla con frecuencia. Suspenda el uso si presenta signos de dafio como hendiduras, pliegues, grietas o
roturas.

* Compruebe que todas las conexiones estén bien apretadas.

* Si la parrilla no se puede mover ni quitar con frecuencia, puede ser Util usar un bloqueador de roscas sobre las piezas de

co_nexiég. i
Ajuste del vehiculo

El Pick-Up-Rack™ esta disefiado para instalarse en vehiculos sin un revestimiento pldstico tradicional de la plataforma sobre las
barandas. La instalacion es posible en vehiculos con revestimiento de la plataforma por debajo de las barandas con un minimo
recorte. Los revestimientos de plataforma aplicados con aerosol no interferirdn con este producto.

El Pick-Up-Rack™ se basa en diseios de vehiculos disponibles en la fecha de revisidon de estas instrucciones. El Pick-Up-Rack™
esta disefiado para adaptarse a una variedad de longitudes de plataformas y disefios de cabina. No se recomienda para
plataformas de pick-up con sistemas integrados de barandas de plataforma.

'\ jADVERTENCIA!
* NO exceda el valor menor de la capacidad maxima de carga de 400 libras (182 Kg.) uniformemente distribuidas. "Carga
distribuida" se define como una carga que no se concentra en un area pequefa.
* Cualquier carga transportada por encima de las barandas de la plataforma aumentara el centro de gravedad del vehiculo y
dificultard en gran medida la capacidad del vehiculo para maniobrar, frenar, girar o acelerar. Evite giros cerrados y las velocidades
excesivas, ya que esto aumentara los riesgos.
* Esta parrilla para vehiculo esta destinada exclusivamente, y es segura solo para transportar escaleras, madera, tuberia y otros
materiales similares o articulos de esparcimiento tales como canoas y kayaks.
* Cualquier modificacién o uso inadecuado de este producto anula la garantia y podria crear una condicion peligrosa que puede
provocar dafios materiales, lesiones corporales graves y/o muerte. La Unica excepcidn es el montaje permanente usando el
método sefialado.
* Las plataformas de los vehiculos con revestimientos podrian requerir modificacién antes del uso del producto.
* No es para uso fuera de carretera.
* Use Unicamente correas de amarre que no estiren.

ilMPORTANTE!
* Las cargas que excedan el peso de carga del fabricante del vehiculo y/o el peso bruto del vehiculo completo (GVW), no estan
cubiertas por la garantia.
* Siempre distribuya uniformemente la carga sobre la parrilla antes de conducir.
* Las cargas deben asegurarse de acuerdo con las regulaciones o leyes locales de identificacion y altura.
* Las cargas aseguradas y las conexiones se deben volver a revisar periédicamente para comprobar su firmeza.
* Exceder el peso GVW de los vehiculos puede causar dafios y alterar gravemente las caracteristicas del vehiculo para
manipulacidn y frenado y/o causar que el vehiculo se vuelque.
* Se recomienda que la puerta trasera esté en la posicidn cerrada durante el uso para estabilizar mejor la plataforma del vehiculo.
* Por seguridad para su vehiculo y sistema de parrilla, siga todas las precauciones de limites de velocidad y trafico que se indican.
Adapte la velocidad a las condiciones de la carretera y a la carga transportada.
* Todos los candados deben girarse y moverse periddicamente para garantizar su buen funcionamiento. Utilice lubricante de
grafito o seco en los candados.
* Los candados Cequent estan disefiados para impedir robos y actos de vandalismo, pero no deben considerarse que son a
prueba de robo. Saque todo equipo de valor si su vehiculo esta desatendido por un periodo extendido de tiempo. Coloque una
llave en la guantera.
*Lubrique las piezas con anti-agarrotamiento para un mejor desempefio a largo plazo.
* No seguir estas advertencias o las instrucciones invalidara la garantia.

Para el reemplazo de llaves perdidas u otras piezas de servicio llame a servicio al cliente: 1-888-521-0510 o visite:
www.rolaproducts.com.
Tenga a mano el nimero de candado o numeros de partes. Visite www.rolaproducts.com para accesorios.

Plymouth, Ml 48170
Technical Service: (888) 521-0510 Pagina 6 de 6

l C t Perf Products, Inc.
% equent Performance Products, Inc 59742N Rev D 4-24-13

Impreso en China
CEQUENT"




